Previous Pages

Nothing here yet. Have a look around!
« BACK

Click here to browse for Porsche Parts from the main menu

Porsche 911 CABRIO main folding top bow roof frame single parts

PosPart NumberDescription
Qty. Needed
Model/Option Info
(1)...main folding top bow
(DRIVER SIDE)
1
9115619270070B black
1...main folding top bow
(PASSENGER SIDE)
1
9115619280070B black
299950406902 threaded insert m 6
4
391156121500 bow plate
1
490002500302 washer a 5,3
10
590026901702 countersunk-head screw m 5 x 12
10
690091000702 lock nut m 5
10
791156144965 retaining pivot
2
890007606207 hexagon nut m 8
2
991156142300 plate 2 mm
X
991156142301 plate 1 mm
X
(11)90006727109 combination screw m 8 x 20
6
1291156147100 gasket
2
1391156147500 plate
2
1490026905607 countersunk-head screw m 4 x 10
4
1599950702001 speed nut 4,2
4
1691156103500 rail
1
1799950701802 speed nut b 4,2
11
1891156152700 base wedge
11
1990018701402 hexagon-head tapping screw bz 4,2 x 16
11
20...roof frame
1
91156102701700 black
2191156521460 locating peg
2
2290002500703 washer a 8,4 x 16 x 1,6
2
2391156503263 catch
(PASSENGER SIDE, UP TO YEAR 88)
1
9115650316470C black
(23)96456503100 catch
(PASSENGER SIDE)
1
23...catch
(PASSENGER SIDE)
1
9115650326470C black
(23)96456503200 catch
(DRIVER SIDE)
1
2491156154701 threaded plate
1
2591156507561 handle
(UP TO YEAR 88)
2
...black
(25)91156507562 handle
2
9115650756270B black
2690022300302 washer a 6,4
8
27N01474011 pan-head screw m 6 x 16
8
2891156113965 end piece
(DRIVER SIDE)
1
(28)91156114065 end piece
(PASSENGER SIDE)
1
29N01408612 tapping screw 3,5 x 13
2
3099959176240 special nut b 3,5
2
3191156145300 buffer
2
3291156145100 housing
2
9115614510070B black
3390026904302 countersunk-head screw m 4 x 12
4
34...intermed. folding top bow
1
9115610196570B black
3591156146100 screw m 8 x 20
4
3691156142800 washer 10,5
16
3791156140200 eccentric washer
2
38N0331851 countersunk-head screw m 4 x 16
2
3991156142100 screw micro-self-locking m 8 x 24
2
(40)...steering arm
(DRIVER SIDE)
1
9115611570070B black
40...steering arm
(PASSENGER SIDE)
1
9115611580070B black
4191156159565 joint fork
2
4391156176165 bolt
2
4499916603402 sl-lock 8
2
4591156143165 bearing bracket
2
4691156158565 threaded plate
2
4790002500703 washer a 8,4
4
4890002500804 washer a 10,5
4
4990007508703 hexagon-head bolt m 8 x 16
4
50N01101013 hexagon nut m 10
4
5191156141800 screw m 8 x 20
2
(52)...steering arm
(DRIVER SIDE)
1
9115611190070B black
(52)...steering arm
(PASSENGER SIDE)
1
9115611200070B black
(52)...steering arm
(DRIVER SIDE)
1
M439
YEARDESCRIPTION
1984-1989ELECTRICAL HOOD OPERATION
1978-1983SPECIAL MODEL 80

9115611196570B black
52...steering arm
(PASSENGER SIDE)
1
M439
YEARDESCRIPTION
1984-1989ELECTRICAL HOOD OPERATION
1978-1983SPECIAL MODEL 80

9115611206570B black
5391156142000 screw micro-self-locking m 10 x 28
2
5491156143000 washer 13,5
2
5590155287140 cover
2
5690025000602 tapping screw am 5 x 10
2
5790155287220 coat hook
2